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Company Name
Shown on Report

H hE WL RS BT R X A Bk 288 5

NO.288,SHIZHU ROAD, TONGLU ECONOMIC DEVELOPMENT ZONE,
TONGLU CITY, ZHEJIANG PROVINCE 310000. P. R. CHINA

SOLAX POWER NETWORK TECHNOLOGY (ZHE JIANG) CO. , LTD.

Address

PUF A i i Bt d 5 B IR R BORRIA

The following sample(s) and sample information was/were submitted and identified by/on

&
o

the behalf of the client % @\ﬁ\m
P it R T-BAT SYS-HV & §
Sample Name T-BAT SYS-HV -f_'; 1
RS HV10230 V2 &;?%
Type HV10230 V2 HE
&V S22, T-BAT H3.0 V2. T-BAT H6.0 V2. T-BAT H9.0 V2. spcton’
Remark T-BAT H12.0 V2

ZPEY ULEFRAIR SIS RS . T2, HliE s
T IAARE, AR R RRESR CTI FERE iR & b A
LEESERSE

Reference: T-BAT H 3.0 V2. T-BAT H 6.0 V2. T-BAT H 9.0 V2,
T-BAT H 12.0 V2

Customer declaration: samples of the above listed models/lots are
the same in material, workmanship, manufacturer, etc., and are

o % ’M\ B  #  202207.13
Approved by ‘ Date Jul. 13, 2022
1)
» FN
Y pprased\signatory No. RO3BBCADY7
UM TR X 4 K 2% 266 5+ & Tk [T 5

SRR

Ground Floor, Building 5,N0.266,Chutian
Road, Zhongsheng Industrial Park, Binjiang
District. Hangzhou City, Zhejiang Province.

ou) Co., Ltd. ¥ &,
& i

Inspection & Testing Services

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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made of the same material. CTI is requested to provide relevant
information on the sample test report.

FEmEBCIRES EH
Sample Receiving State Normal
FE I H 3 2022.05.16
Sample Received Date May 16, 2022
FE A H 3 2022.05.16-2022.06.06
Testing Period May 16, 2022-Jun. 6, 2022
ORI
Test Requested
= WA B
No. Test Item
L 1EZARBN IR
Vibration test

Hotline:400-6788-333

BIMEER: 5S W55

Test Result(s): Please see the following pages.
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Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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TR A
Tested Sample(s)
RS FE i 24 TR RS HaE
Sample No. Sample Name Type Quantity
A2220187487101004 T-BAT SYS-HV HV10230 V2 1pc
R B A

Sample Photo(s)

140/11P325IM/-10450/95

€€ Tocevions

TRIPLE

G -
@ harge Current 30A°
Capacity

A2220187487101004

Hotline:400-6788-333  www.cti-cert.com

E-mail:info@cti-cert.com
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Complaint E-mail:complaint@cti-cert.com
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Test Item: Vibration test

1. PR & Test Equipment

%4 39w

Page 4 of 9

W& B B 5
Equipment Name Model
RERIGHL 6T
U ES-60WLS3-445
Vibration Machine 6T

2.  FH B Environmental Conditions

WEE:  (15~35) C; R

(25~75) %RH

Temperature: (15~35) C; Humidity: (25~75)%RH

3. W Hx#E Test Standard: 1EC 60068-2-6:2007

4. WK %A Test Condition

% (Hz) Inig gz (mis?) PRIE (mm) J7 1A DA ]
Frequency (Hz) | Acceleration (m/s?) | Amplitude (mm) Test Direction Test duration
10-57 / 0.075 10 fE#

X\ VY. Z Bk /%
57-150 10 / 10 cycle /axis

F#E AR loct/min - Sweep rate:loct/min

5. WX4 R TestResult(s)

S
Sample No.

W45 R
Test Result(s)

MG, B AR BRSSPI o
A2220187487101004 | After the test, there was no visible mechanical damage on the sample by

visual inspection.

Hotline:400-6788

88-333  www.cti-cert.com  E-mail:info@cti-ce

t.com Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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WA B

Test Photo(s)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Test Curve
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Sample Photo(s) after the test

A2220187487101004

F: ARG REEELS BRI, B, AR EES . A RS E .
Remark: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality controland product development etc.

HR: ARG TRME RS %5: A2220187487101004E) HEak H&EG T “FEfBRR” « “Ff
A M YT AR R HE, FEIRE (RE% 5 A2220187487101004E)
(7

Note: This testing report revised”’Sample Name”,” Type” and “Reference”’based on the original of
A2220187487101004E. This testing report displaces the original one which was invalid since the
date of this testing report released.

wak ARG L r
*** End of Report ***
T
Statement:
LA IR & TCft e A7 B & LAt T4 &= 030G
This report is considered invalid without approved signature, special seal and the seal on the
perforation;
23R EHSL AR AR Kl SRR RS S T R AL, R RO LR S 5T, CTI
RA%SE LA
Company Name and Address shown on Report, the sample(s) and sample Information was/were
provided by the applicant who should be responsible for the authenticity which CTI

hasn’t verified;

88-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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3T A5 AL I 45 SR A SR i 571 515
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. R%Z CTI Hhlf [, ARFEEHA RS .
Without written approval of CT], this report can't be reproduced except in full;
5. AR & RSN E S AR R E R, IO,
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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